

CITY OF NEW YORK
DEPARTMENT OF BUILDINGS

Pursuant to Administrative Code Section 27-131, the following equipment or material has been found acceptable for use in accordance with the Report of the Material and Equipment Acceptance (MEA) Division.

Satish K. Babbar, R.A., Acting Commissioner
MEA 221-00-M

Report Materials and Equipment Acceptance Division

Manufacturer - ~~Strasse & Marktschorgast Germany D-95509~~ VitruLan Textilglas GmbH

Trade Name - VitruLan

Product - Wallcovering product.

Pertinent Code Section(s) - 27-348.

Prescribed Tests - RS 5-5 (ASTM E84); Toxicity.

Laboratory - Commercial Testing Company and Anderson Laboratories Inc.

Test Report - 066 dated December 8, 1994 and AL #633 dated September Commercial report No. 9904297 dated April 21, 1999 report, No. 9904299 dated April 21, 1999 and AL test no. 5050 dated March 10, 2000.

Description - Interior finish decorative wall covering, is woven from 100% ~~mineral~~^{mineral} glass continuous filaments. It is used for commercial and residential interior walls and ceiling, designed to be painted.

Flame Spread Rating-5
Smoke Density Rating-0

Recommendation - That the above described wallcovering material be accepted as having interior finish usage, with Class A flame spread rating and smoke developed rating as indicated above. Upon exposure to fire the material did not produce products of decomposition or combustible that were more toxic than those given off by wood or paper when decomposing or burning under comparable conditions. All shipments and deliveries of the above described materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in Section 27-131 of the Building Code.

Final Acceptance AUG/18/01

Examined by S Derkudam